
HKS15-65

~ 110-127V
~ 220-240V

12

10

6

82

37
35
46

114A8**
5
4B

6
13B*,13B**

23

84
16 17*,17**

21

24*,24**

501500

52
27

38
64

40
30
67

20

25*,25**
26

83
13A*,13A** 36

3
7
2

1*,1**
23

24*,24**
84

45
12
82

28
63

54
57

29

47

37
19
39

41

33
26

31
32
34

73
43

61

69
51 66

68

30
67
44

48
49

59

72
42
7150

56

59
62

1

2
5

3

4

8

9

19

43

59

15

14

13

12

17

21

6

20

18

3723

24

25

26

27
29

31

30

32
33

34
35

36

37
38

39 40

41

42

44

45

46

51
52

55
32

57

58 48

47

60

61

11

62

10

50

28

16

22

56

7

63

54

53

49

64

66

65

67

69

68

66

70

*

*

**

*

*

*,

***,

***,

***,

***,
*,



Nov 2010 CIRCULAR SAW HKS15-65

Pos. Description (Q-ty)
Price,
USD

1 Cord 110-127 V
1** Cord 220-240 V
2 Rubber sleeve
3 Tapping screw\ST4X14F (2)

4A Handle A
4B Handle B
5 Switch with button 110-240V
6 Tapping screw\ST4X16F (5)
7 Cord clip

8** Capacitor 220-240 V
10 Pan head screw\M5X55 (2)
11 Pan head screw\M5X30
12 Pan head screw\M3X8 (2)

13A* Brand label 110-127 V
13A** Brand label 220-240 V
13B* Rating label 110-127 V
13B** Rating label 220-240 V

16 Housing 
17* Stator 110-127 V
17** Stator 220-240 V
19 Key\4X5X13
20 Guide wind circle
21 Tapping screw\ST4X75C (2)
23 Brush holder with cap (2)
24* Carbon brush 110-127 V (2)
24** Carbon brush 220-240 V (2)
25* Armature 110-127 V
25** Armature 220-240 V
26 Ball bearing\6001.2RS (2)
27 Ball bearing\608.2Z
28 Head cover
29 Rubber bumper
30 Washer\φ5 (2)
31 Saw blade φ185Xφ20X24T
32 Outer flange
33 Wave washer
34 Hex. flange bolt M8x18
35 Depth spanner
36 Bronze bush bearing φ9Xφ15X6.7
37 Circlip for shaft\φ15 (2)
38 Gear
39 Spindle
40 Bearing holder
41 Screw\M5X25
42 Washer\φ6Xφ14X1
43 Tension spring
44 Active guard
45 Spindle lock 
46 Locknut
47 Pan head screw\M4X8 (2)
48 Locking screw
49 Spring
50 Base plate

DWT
PRICE  LIST  OF  SPARE  PARTS

Part Number
Description National

Language (Q-ty)

1E-002
E-002
M-003
S-074
H-312
H-313
C-017
S-076
M-002
E-006
S-155
S-265
S-027
1T-209
T-209

1T-210
T-210
H-314
1B-102
B-102
R-017
I-211
S-089
J-101

1A-103

1D-101
D-101

A-103
O-009
O-002
P-101
L-125
S-408

Accessories
M-158
S-409
S-281
L-302
O-102
S-097
F-101
K-214
K-215
S-041
S-169
R-210
P-102
L-303
S-410

N-308

S-031
S-282
R-108



51 Washer\φ4
52 Bearing bush
54 Spring
56 Angular bracket
57 Spring pin\Φ6x36
59 Rivet\φ6X7 (2)
61 Inner flange
62 Depth gauge
63 Locking screw
64 Circlip for hole\φ28
66 Spring lock washer\φ4
67 Countersunk head screw M5x12 (2)
68 Screw\M4X8
69 Active guard lever
71 Screw
72 Wing nut
73 Circlip for shaft\Φ34
82 Guide plate

S-001
M-311
R-113
L-304
L-132
S-149
M-163
L-305
S-411
S-110
S-023
S-285
S-031
I-212
S-272
S-201
S-287
M-312


